samranas. FCC RF Test Report Report No. : FR272913-01F

11AX20MIMO_Ant9_6175_26Tone_RUO

St rum I l:gz
Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
20 dB ,[ |
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-80 d
CF 6.175 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.56 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.440 MHz | 200.000 kKHz 6.14215 GHz 63.62 dBm | 50.26dB | -10.26 0B
-31.440 MHz -20.960 MHz | 200.000 kHz 6.14357 GHz -64.16 dBm | -50.60 dB -10.61 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.16351 GHz -49.03 dém -35.47 d& -15.46 dB |
-11.480 MHz -10.480 MHz | 200.000 kHz 6.16353 GHz_ -49.26 dBm |
10.480 MHz 11,480 MHz | 200.000 kHz 6.18648 GHz .97 dem |
11,480 MHz 20,960 MHz | 200.000 kHz 6.19590 GHz -63.97 dBm |
20.960 MHz 31.440 MHz | 200.000 kHz 6.20639 GHz -63.80 dBm | |
31.440 MHz 50,000 MHz | 200.000 kHz 6.21741 GHz -63.51 dBm -49.95 dB |

11AX20MIMO_Ant9_6175_52Tone_RU37

Spectrum I

Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-70 dBm
-80 dei
CF 6.175 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.71dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.440 MHz | 200.000 kHz 6.13561 GHz | -63.78 dBm -50.06 dB | i
-31.440 MHz -20.960 MHz | 200.000 kHz 6.14358 GHz -64.31 dBm -50.60 dB
-20.960 MHz -11,480 MHz | 200.000 kHz 6.16345 GHz -48.14 dBm -34.43 dB |
-11.480 MHz -10.480 MHz | 200.000 kHz 6.16353 GHz -48.55 dBm -34.83 dB 1
10.480 MHz 11,480 MHz | 200.000 kHz 6.18648 GHz -58.69 dBm -44.98 dB |
11,480 MHz 20,960 MHz | 200.000 kHz 6.19588 GHz -63.83 dBm -50.12 d& |
20.960 MHz 31.440 MHz | 200.000 kHz 6.20643 GHz -63.69 dBm -49.97 dB |
31.440 MHz 50,000 MHz | 200.000 kHz 6.21560 GHz -63.36 dBm 65 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6175_106Tone_RU53

St rum l:gz
Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dB
-80 d
CF 6.175 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.60 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.440 MHz | 200.000 kKHz 6.14202 GHz 63.63 dBm | 50.04dB | -10.04dB
-31.440 MHz -20.960 MHz | 200.000 kHz 6.14357 GHz -64.19 dBm | -50.60 dB -10.60 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.16351 GHz -47.38 dBm -33.78 d& -13.77.d8 |
-11.480 MHz -10.480 MHz | 200.000 kHz 6.16353 GHz_ -34.82 dB |
10.480 MHz 11,480 MHz | 200.000 kHz 6.18648 GHz .44 dB |
11,480 MHz 20,960 MHz | 200.000 kHz 6.19577 GHz -63.78 dBm -50.18 d& |
20.960 MHz 31.440 MHz | 200.000 kHz 6.20631 GHz -63.79 dBm -50.19.dB | |
31.440 MHz 50,000 MHz | 200.000 kHz 6.21579 GHz -63.40 dBm -49.81 dB . |
— __
10:51:25
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Spectrum I
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
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@ 1Rm View
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CF 6.175 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.47 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.380 MHz | 200.000 kHz 6.13356 GHz | -63.77 dBm -50.29 dB | 29 dB |
-31.380 MHz -20.920 MHz | 200.000 kHz 6.14365 GHz -64.26 dBm -50.79 dB
-20.920 MHz -11,460 MHz | 200.000 kHz 6.16352 GHz -48.52 dBm -35.04 dB |
-11.460 MHz -10.460 MHz | 200.000 kHz 6.16356 GHz -48.94 dBm -35.47 dB 1
10.460 MHz 11,460 MHz | 200.000 kHz 6.18646 GHz -59.87 dBm -46.40 dB |
11,460 MHz 20,920 MHz | 200.000 kHz 6.19582 GHz -63.95 dBm -50.48 d& |
20.920 MHz 31.380 MHz | 200.000 kHz 6.20629 GHz -63.74 dBm -50.26 dB |
31.380 MHz 50,000 MHz | 200.000 kHz 6.21351 GHz -63.49 dBm 0.02 dB |
-~
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11AX20MIMO_Ant10_6175_52Tone RU37
Sy

Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
@ 1Rm View
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-80 d
CF 6.175 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.48 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.380 MHz | 200.000 kHz 6.13261 GHz 63.69 dBm | 50.21dB | -10.210B
-31.380 MHz -20.920 MHz | 200.000 kHz 6.14370 GHz -64.11 dBm | -10.72 dB
-20.920 MHz -11.460 MHz | 200.000 kHz 6.16350 GHz -47.96 dém -14.45 dB |
-11.460 MHz -10.460 MHz | 200.000 kHz 6.16355 GHz_ |
10.460 MHz 11,460 MHz | 200.000 kHz 6.18646 GHz |
11.460 MHz 20,920 MHz | 200.000 kHz 6.19565 GHz -63.83 dBm |
20.920 MHz 31.380 MHz | 200.000 kHz 6.20636 GHz -64.05 dBm | -10.59.dB |
31.380 MHz 50,000 MHz | 200.000 kHz 6.21840 GHz -63.47 dBm -50.00 dB -10.00 dB |

) (L

11AX20MIMO_Ant10_6175_106Tone_RU53

Spectrum I
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.175 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.47 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
( -50.000 MHz = -31.380 MHz | 200.000 kHz 6.12561 GHz | -63.67 dBm -50.21d8 | B
-31.380 MHz -20.920 MHz | 200.000 kHz 6.14367 GHz -64.10 dBm -50.63 dB
-20.920 MHz -11,460 MHz | 200.000 kHz 6.16351 GHz -47.33 dBm -33.86 dB |
-11.460 MHz -10.460 MHz | 200.000 kHz 6.16355 GHz -47.69 dBm -34.22 dB 1
10.460 MHz 11,460 MHz | 200.000 kHz 6.18644 GHz -56.26 dBm -42.79 dB |
11,460 MHz 20,920 MHz | 200.000 kHz 6.18649 GHz -55.00 dBm -41.54 dB |
20.920 MHz 31.380 MHz | 200.000 kHz 6.20638 GHz -64.11 dBm -50.64 d& |
31.380 MHz 50,000 MHz | 200.000 kHz 6.20796 GHz -63.32 dBm 9.85 dB |
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Report No. : FR272913-01F

11AX20MIMO_Ant9_6415_26Tone_RUS

St rum l:gz
Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-60 di > <
-70 dB
-80 d
CF 6.415 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.79 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.680 MHz | 200.000 kKHz 6.37983 GHz 63.57 dBm | 49,78 dB | 9.78dB_
-31.680 MHz -21,120 MHz | 200.000 kHz 6.38342 GHz -63.93 dBm | -50.14 dB -10.26 dB
-21.120 MHz -11.560 MHz | 200.000 kHz 6.39412 GHz -63.88 dBm -50.09 de -22,28 dB |
-11.560 MHz | -10.560 MHz | 200.000 kHz 6.40346 GHz -60.23 dBm -46.44 dB 1
10.560 MHz 11,560 MHz | 200.000 kHz 6.42656 GHz -49.74 dBm -35.95 dB |
11,560 MHz 21,120 MHz | 200.000 kHz 6.42657 GHz -49.14 dBm -35.35 dB |
21.120 MHz 31.680 MHz | 200.000 kHz 6.44661 GHz -64.06 dBm -50.27 dB | |
31.680 MHz 50,000 MHz | 200.000 kHz 6.46242 GHz -63.72 dBm -49.93 dB |
Nig

11AX20MIMO_Ant9_6415_52Tone_RU40

Spectrum I
Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.415 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.79 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
(T 50.000MHz | -31.680 MHz | 200.000 kHz 6.38314 GHz | -63.50 dBm -49.80 dB | B0 de
-31.680 MHz -21,120 MHz | 200.000 kHz 6.38345 GHz -63.87 dBm -50.08 dB
-21.120 MHz -11,560 MHz | 200.000 kHz 6.39398 GHz -63.73 dBm -49.94 dB |
-11.560 MHz -10.560 MHz | 200.000 kHz 6.40344 GHz -59.72 dBm -45.93 dB 1
10.560 MHz 11,560 MHz | 200.000 kHz 6.42656 GHz -49.64 dBm -35.85 dB |
11,560 MHz 21,120 MHz | 200.000 kHz 6.42660 GHz -49.47 dBm -35.68 d& |
21.120 MHz 31.680 MHz | 200.000 kHz 6.44667 GHz -64.07 dBm -50.28 dB |
31.680 MHz 50,000 MHz | 200.000 kHz 6.45926 GHz -63.43 dBm 9.64 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6415_106Tone_RU54

St rum l:gz
Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dB
-80 d
CF 6.415 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.88 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz -31.680 MHz | 200.000 kHz 6.37002 GHz ~63.52 dBm | ~49.64 dB | 0.64 dB
-31.680 MHz -21,120 MHz | 200.000 kHz 6.38336 GHz -63.96 dBm | -50.09 dB -10.14 dB
-21.120 MHz -11.560 MHz | 200.000 kHz 6.39391 GHz -63.79 dém -49.91 d& -21,93d8 |
-11.560 MHz | -10.560 MHz | 200.000 kHz 6.40344 GHz_ -57.91 dBm -44.03 dB 1
10.560 MHz 11,560 MHz | 200.000 kHz 6.42656 GHz -48.99 dBm -35.11 dB |
11,560 MHz 21,120 MHz | 200.000 kHz 6.42659 GHz -48.86 dBm -34.98 d& |
21.120 MHz 31.680 MHz | 200.000 kHz 6.44658 GHz -63.97 dBm -50.09 dB | |
31.680 MHz 50,000 MHz | 200.000 kHz 6.44894 GHz -63.56 dBm -49.69 dB . |
— r
10:59:07

11AX20MIMO_Ant10_6415_26Tone_RUS

Spectrum I
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.415 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.76 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -31.620 MHz | 200.000 kHz 6.36100 GHz | -63.52 dBm -49.75dB | 76 d |
-31.620 MHz -21,080 MHz | 200.000 kHz 6.38339 GHz -63.78 dBm -50.02 dB
-21.080 MHz -11,540 MHz | 200.000 kHz 6.39394 GHz -63.83 dBm -50.07 dB |
-11.540 MHz -10.540 MHz | 200.000 kHz 6.40347 GHz -60.79 dBm -47.03 dB 1
10.540 MHz 11,540 MHz | 200.000 kHz 6.42654 GHz -49.78 dBm -36.02 dB |
11,540 MHz 21,080 MHz | 200.000 kHz 6.42664 GHz -49.71 dBm -35.95 dé |
21.080 MHz 31.620 MHz | 200.000 kHz 6.44631 GHz -63.77 dBm -50.01 dB |
31.620 MHz 50,000 MHz | 200.000 kHz 6.46311 GHz -63.42 dBm 9.66 dB |
— r
.2022 10:56:42
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11AX20MIMO_Ant10_6415_52Tone_RU40

St rum I l:gz
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 d
CF 6.415 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.66 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz 31620 MHz | 200.000 kHz 6.37893 GHz ~63.49 dBm ~49.83dB | -0.83dB
-31.620 MHz -21,080 MHz | 200.000 kHz 6.38339 GHz -63.95 dBm | -50.29 dB -10.29 dB
-21.080 MHz -11.540 MHz | 200.000 kHz 6.39393 GHz -64.03 dém -50.37 d& -22,37 d8 |
-11.540MHz | -10.540 MHz | 200.000 kHz 6.40347 GHz_ -59.71 dBm -46.05 dB -26.15dB |
10.540 MHz 11,540 MHz | 200.000 kHz 6.42654 GHz .30 dem -35.64 dB -15.74 dB |
11,540 MHz 21,080 MHz | 200.000 kHz 6.42663 GHz -49.02 dBm -35.36 dB -15.29.dB |
21.080 MHz 31.620 MHz | 200.000 kHz 6.44649 GHz -63.91 dBm -50.25dB | -10.39.dB |
31.620 MHz 50,000 MHz | 200.000 kHz 6.46312 GHz -63.60 dBm -49.95 dB -9.95 dB |

) . .

11AX20MIMO_Ant10_6415_106Tone_RU54

Spectrum I
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
-20 dei K[ \
‘ ( \
-30 dB f 1
-40 dBy st s,
-50 dBm — \
-60 de| _// S
-70 dBm
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CF 6.415 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.73 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -31.620 MHz | 200.000 kHz 6.37150 GHz | -63.43 dBm -49.70 dB | 70 de |
-31.620 MHz -21,080 MHz | 200.000 kHz 6.38342 GHz -63.84 dBm -50.11 dB
-21.080 MHz -11,540 MHz | 200.000 kHz 6.39419 GHz -63.58 dBm -49.85 dB |
-11.540 MHz -10.540 MHz | 200.000 kHz 6.40347 GHz -57.66 dBm -43.93 dB 1
10.540 MHz 11,540 MHz | 200.000 kHz 6.42654 GHz -48.43 dBm -34.70 dB |
11,540 MHz 21,080 MHz | 200.000 kHz 6.42656 GHz -47.98 dBm -34.25 d& |
21.080 MHz 31.620 MHz | 200.000 kHz 6.44652 GHz -63.69 dBm -49.96 dB |
31.620 MHz 50,000 MHz | 200.000 kHz 6.44910 GHz -63.41 dBm 68 dB |
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11AX20MIMO_Ant9_6435_26Tone_RUO

St rum l:gz
Ref Level 10.00 dBm Offset 16.60 dB Mode Sweep
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@ 1Rm View
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[Spectrum Emission Mask Standard: None
| Peak Power -13.04 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.560 MHz | 200.000 kHz 6.40048 GHz 63.50 dBm | -50.46 dB |
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.40344 GHz -64.04 dBm | -51.00 dB
-21.040 MHz -11.520 MHz | 200.000 kHz 6.42336 GHz -48.44 dBm -35.40 d& |
-11.520 MHz | -10.520 MHz | 200.000 kHz 6.42343 GHz -48.76 dBm -35.72 dB 1
10.520 MHz 11,520 MHz | 200.000 kHz 6.44652 GHz -60.18 dBm 7.14 dB |
11,520 MHz 21,040 MHz | 200.000 kHz 6.45601 GHz -64.00 dBm -50.96 dB |
21.040 MHz 31.560 MHz | 200.000 kHz 6.46656 GHz -64.11 dBm -51.07dB | -11.08d8 |
31.560 MHz 50,000 MHz | 200.000 kHz 6.48023 GHz -63.55 dBm -50.52 dB -10.52 dB |
Nig

.
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Spectrum I

(=)

Ref Level 10.00 d8m
Count 100/100

Offset 16.60 d&

Mode Sweep

@ 1Rm View
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CF 6.435 GHz

10001 pts

|Spectrum Emission Mask
‘ Peak Power

|_Range Low Range Up |

-13.34 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz

RBW | Frequency | Power Abs Power Rel

-50.000 MHz | -31.560 MHz | 200.000 kHz 6.38690 GHz | 53.21 dBm ~49.36 dB e

-31.560 MHz -21.040 MHz 200.000 kHz 6.40350 GHz -63.67 dBm -50.32 dB
-21.040 MHz -11.520 MHz | 200.000 kHz 6.42342 GHz -48.24 dém -34.90 d& |
~ 11.520MHz | -10.520 MHz | 200.000 kHz 6.42349 GHz -48.48 dBm 35.14d8 1
10.520 MHz 11,520 MHz 200.000 kHz 6.44652 GHz -59.09 dBm -45.74 dB |
11.520 MHz 21,040 MHz 200.000 kHz 6.45592 GHz -63.87 dBm -50.53 dB |
21.040 MHz 31.560 MHz | 200.000 kHz 6.46650 GHz -63.80 dBm -50.46 dB |
31,560 MHz 50,000 MHz 200.000 kHz 6.47696 GHz -63.56 dBm 0.22 dB |
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Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A3-54 of 122



samranas. FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6435_106Tone_RU53
Sy

Ref Level 10.00 dBm Offset 16.60 dB Mode Sweep
Count 100/100
@ 1Rm View
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[Spectrum Emission Mask
| Peak Power -13.23 dBm

10001 pts
Standard: None

Span 100.0 MHz

RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
T S0.000MHz _ -31.560 MHz | 200.000 KHz 5.40048 GHz 5341dBm | 50.1708  -10.17d8
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.40353 GHz -63.79 dBm | -10.65 dB
-21.040 MHz -11.520 MHz 200.000 kHz 6.42344 GHz -47.70 dBm -14.43 dB |
S11520MHz | -10.520 MHz | 200.000 kiz £:42349 GHz | -47.88 dam 1
10.520 MHz 11,520 MHz 200.000 kHz 6.44651 GHz -57.33 dBm |
11.520 MHz 21.040 MHz 200.000 kHz 6.45601 GHz -63.76 dBm |
21.040 MHz 31.560 MHz 200.000 kHz 6.46650 GHz -63.89 dBm | -10.73 dB |
31.560 MHz 50,000 MHz 200.000 kHz 6.48451 GHz -63.64 dBm -50.41 d8 -10.41dB |

) [

11AX20MIMO_Ant10_6435_26Tone_RUO

Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
\

Peak Power -13.08 dBm

Range Low Range Up | RBW

RBW 200.000 kHz

Frequency | _Power Abs Power Rel

-50.000 MHz | -31.320 MHz | 200.000 kHz 6.38851 GHz | 63.46 dBm 50.37 dB |

-31.320 MHz -20.880 MHz | 200.000 kHz 6.40369 GHz -63.98 dBm -50.90 dB

-20.880 MHz -11.440 MHz | 200.000 kHz 6.42354 GHz -48.19 dBm -35.11d8 |

-11.440 MHz -10.440 MHz | 200.000 kHz 6.42357 GHz -48.37 dBm -35.28 dB 1
10.440 MHz 11.440 MHz | 200.000 kHz 6.44644 GHz -60.06 dBm -46.97 dB |
11.440 MHz 20.880 MHz | 200.000 kHz 6.45569 GHz -63.89 dBm -50.80 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 6.46623 GHz -63.96 dBm -50.88 dB |
31.320 MHz 50.000 MHz | 200.000 kHz 6.47627 GHz -63.36 dBm 0.28 dB |
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11AX20MIMO_Ant10_6435_52Tone_RU37

St rum I l:gz
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 d
CF 6.435 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.35 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.320 MHz | 200.000 kHz 6.38522 GHz 63.21 dBm | ~49.86 dB | 9.86 dB_
-31.320 MHz -20.880 MHz | 200.000 kHz 6.40371 GHz -63.97 dBm | -10.65 dB
-20.880 MHz -11.440 MHz | 200.000 kHz 6.42349 GHz -47.94 dém -14.53 dB |
-11.440 MHz | -10.440 MHz | 200.000 kHz 6.42357 GHz -47.92 dBm 1
10.440 MHz 11,440 MHz | 200.000 kHz 6.44644 GHz -59.01 dBm |
11,440 MHz 20,880 MHz | 200.000 kHz 6.45564 GHz -63.91 dBm |
20.880 MHz 31.320 MHz | 200.000 kHz 6.46619 GHz -63.98 dBm | -10.78.d8 |
31.320 MHz 50,000 MHz | 200.000 kHz 6.47510 GHz -63.61 dBm -50.26 dB -10.26 dB |

) . .

11AX20MIMO_Ant10_6435_106Tone_RU53

Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!

-10 dBm

-20 dB - 1 |

] t
-30 dB 1 \

-40 dB i \
-50 dem /
-60 dB| /

_—— T v—
-70 dBm
-80 dei
CF 6.435 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.05dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.320 MHz | 200.000 kHz 6.38643 GHz | -63.41 dBm -50.36 dB | g
-31.320 MHz -20.880 MHz | 200.000 kHz 6.40374 GHz -63.82 dBm -50.76 dB
-20.880 MHz -11,440 MHz | 200.000 kHz 6.42356 GHz -46.39 dBm -33.34 dB |
-11.440 MHz -10.440 MHz | 200.000 kHz 6.42357 GHz -46.66 dBm -33.61dB 1
10.440 MHz 11,440 MHz | 200.000 kHz 6.44644 GHz -56.48 dBm -43.43 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 6.45574 GHz -63.68 dBm -50.63 d& |
20.880 MHz 31.320 MHz | 200.000 kHz 6.46615 GHz -63.94 dBm -50.89 dB |
31.320 MHz 50,000 MHz | 200.000 kHz 6.47311 GHz -63.63 dBm 0.58 dB |
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St rum I l:gz
Ref Level 10.00 dBm Offset 16.35 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
[ \
-20 dei .‘l l 1
-30 dB /J \,
40 d {1
-50 dB /
-60 d — -
-70 dB
-80 d
CF 6.475 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.80 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.560 MHz | 200.000 kHz 6.44200 GHz 63.74 dBm | ~49.94 dB | 9.94dB
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.44359 GHz -64.00 dBm | -50.21 dB -10.37 dB
-21.040 MHz -11.520 MHz | 200.000 kHz 6.46347 GHz -49.42 dém -35.63 d& -15.61dB |
-11.520 MHz | -10.520 MHz | 200.000 kHz 6.46349 GHz -49.97 dBm -36.17 dB -16.27 dB |
10.520 MHz 11,520 MHz | 200.000 kHz 6.48652 GHz -60.24 dBm 6.45 dB -26.55dB |
11,520 MHz 21,040 MHz | 200.000 kHz 6.49602 GHz -64.30 dBm -50.50 d& -22.52.dB |
21.040 MHz 31.560 MHz | 200.000 kHz 6.50644 GHz -63.93 dBm -50.14.dB | -10.28d8 |
31.560 MHz 50,000 MHz | 200.000 kHz 6.51799 GHz -63.88 dBm -50.08 dB -10.08 dB |
— __

11:06:23
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Spectrum I
Ref Level 10.00 dBm Offset 16.35 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
fl \
20 dB t 1
T 1 ~
-30 de T .
-40 dB
-50 dem 4 -
-60 dBl 7 N
-70 dBm
-80 dei
CF 6.475 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.73 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
| 50.000 MHz | -31.560 MHz | 200.000 kHz 6.43664 GHz | -63.58 dBm -40.84dB | Bade
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.44355 GHz -64.18 dBm -50.44 dB
-21.040 MHz -11,520 MHz | 200.000 kHz 6.46344 GHz -48.05 dBm -34.32 dB |
— 0 MHz -10.520 MHz | 200.000 kHz 6.46349 GHz -48.84 dBm 35.11ds | - 1
10.520 MHz 11,520 MHz | 200.000 kHz 6.48652 GHz -58.91 dBm -45.17 dB |
11,520 MHz 21,040 MHz | 200.000 kHz 6.49594 GHz -64.08 dBm -50.35 d& |
21.040 MHz 31.560 MHz | 200.000 kHz 6.50656 GHz -64.30 dBm -50.57 dB |
31.560 MHz 50,000 MHz | 200.000 kHz 6.50854 GHz -63.83 dBm 0.10 dB |
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St rum l:gz
Ref Level 10.00 dBm Offset 16.35 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
[ i | \
-20 dB : \S
30de / 1 i |
— ~
-40 d /
-50 de /
-60 dB 7 <
-70 dB
-80 d
CF 6.475 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.05 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.560 MHz | 200.000 kHz 6.42741 GHz 63.57 dBm | 50.52dB | -10.52dB
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.44344 GHz -64.25 dBm | -11.21d8
-21.040 MHz -11.520 MHz | 200.000 kHz 6.46336 GHz -47.42 dém -14.27 dB |
-11.520 MHz -10.520 MHz | 200.000 kHz 6.46349 GHz_ -47.85 dBm |
10.520 MHz 11,520 MHz | 200.000 kHz 6.48652 GHz -57.06 dBm |
11,520 MHz 21,040 MHz | 200.000 kHz 6.48653 GHz -56.00 dBm |
21.040 MHz 31.560 MHz | 200.000 kHz 6.50653 GHz -64.26 dBm | -11.25d8 |
31.560 MHz 50,000 MHz | 200.000 kHz 6.52020 GHz -63.70 dBm -50.65 dB -10.65 dB |
— __
11:09:55

11AX20MIMO_Ant10_6475_26Tone_RUO

Spectrum I
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
20de - t \
o0 " \
-40 dB \
-50 dBm = /
-60 dBi » ~——
-70 dBm
-80 dei
CF 6.475 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -14.04 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.740 MHz | 200.000 kHz 6.43002 GHz | -63.72 dBm -40.68dB | 68 dE
-31.740 MHz -21,160 MHz | 200.000 kHz 6.44327 GHz -64.37 dBm -50.33 dB
-21.160 MHz -11,580 MHz | 200.000 kHz 6.46339 GHz -49.59 dBm -35.54 dB |
~ -11.580 MHz -10.580 MHz | 200.000 kHz 6.46342 GHz -50.51 dBm -36.47 dB 1
10.580 MHz 11,580 MHz | 200.000 kHz 6.48658 GHz -60.89 dBm -46.85 dB |
11,580 MHz 21,160 MHz | 200.000 kHz 6.49590 GHz -64.09 dBm -50.05 d& |
21.160 MHz 31,740 MHz | 200.000 kHz 6.50661 GHz -64.20 dBm -50.16 dB |
31.740 MHz 50,000 MHz | 200.000 kHz 6.51840 GHz -63.79 dBm 9.75 dB |
— r
-2022 11:06:55
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St rum l:gz
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
20de - \\
" 1
-30 d =5 '}
-40
d —
-50 dB /
;o0 = i —
-70 dB
-80 d
CF 6.475 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -14.03 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | PowerAbs Power Rel ALimit
| -50.000 MHz ~31.740 MHz |_200.000 kKHz 6.44111 GHz 63.64 dBm | 49.62 dB | 962 dB_
-31.740 MHz -21,160 MHz | 200.000 kHz 6.44329 GHz -64.00 dBm | -50.07 dB -10.09 dB
-21.160 MHz -11.580 MHz | 200.000 kHz 6.46339 GHz -48.93 dém -34.90 d& -14.87 dB |
-11.580 MHz -10.580 MHz | 200.000 kHz 6.46342 GHz_ -49.44 dBm |
10.580 MHz 11,580 MHz | 200.000 kHz 6.48658 GHz .57 dem |
11,580 MHz 21,160 MHz | 200.000 kHz 6.49615 GHz -64.28 dBm |
21.160 MHz 31.740 MHz | 200.000 kHz 6.50671 GHz -64.32 dBm | |
31.740 MHz 50,000 MHz | 200.000 kHz 6.52247 GHz -63.73 dBm -49.70 d8 |
Nig

11AX20MIMO_Ant10_6475_106Tone_RU53

Spectrum I
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
\
20de [“ jl I\
of B / |
30 dl — =
-40 dB
-50 dBm = / “
-60 dB 7 .
-70 dBm
-80 dei
CF 6.475 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.29 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.740 MHz | 200.000 kHz 6.42047 GHz | -63.44 dBm -50.16 dB | 1
-31.740 MHz -21,160 MHz | 200.000 kHz 6.44336 GHz -64.12 dBm -50.84 dB
-21.160 MHz -11,580 MHz | 200.000 kHz 6.46328 GHz -47.19 dBm -33.91 dB |
~ -11.580 MHz -10.580 MHz | 200.000 kHz 6.46344 GHz -47.27 dBm -33.93 dB 1
10.580 MHz 11,580 MHz | 200.000 kHz 6.48658 GHz -56.71 dBm -43.42 dB |
11,580 MHz 21,160 MHz | 200.000 kHz 6.48754 GHz -55.32 dém -42.04 d& |
21.160 MHz 31,740 MHz | 200.000 kHz 6.50669 GHz -64.25 dBm -50.96 dB |
31.740 MHz 50,000 MHz | 200.000 kHz 6.51539 GHz -63.66 dBm 0.37 dB . |
— r
.2022 11:10:
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Spectrum l:gz
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém
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-20 dei )1 |
B | l \
-30 d —
-40 d
b ~.
-50 de
y N\
60d — ~—
-70 dB
-80 d
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -12.65 dBm RBW 200.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~31.320 MHz | 200.000 kHz 6.48086 GHz 63.96 dBm 51.30 dB ~11.30 dB
-31.320 MHz -20.880 MHz | 200.000 kHz 6.48393 GHz -64.05 dBm | -51.40 d8 -11.68dB |
-20.880 MHz -11.440 MHz | 200.000 kHz 6.49413 GHz -64.23 dBm -51.58 de -23.59 dB
-11.440MHz | -10.440 MHz | 200.000 kHz 6.50357 GHz_ -59.43 dBm -46.77 dB |
440 MHz 11.440 MHz | 200. kHz 6.52644 GHz .49 dem 5.83 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 6.52648 GHz -48.20 dBm -35.55 dé |
20.880 MHz 31.320 MHz | 200.000 kHz 6.54631 GHz -64.18 dBm -51.53dB | -11.55d8 |
31.320 MHz 50,000 MHz | 200.000 kHz 6.56265 GHz -63.36 dBm -50.71 dB -10.71dB |
— r
11:11:36

11AX20MIMO_Ant9_6515_52Tone_RU40

Spectrum I

(=)

Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100

@ 1Rm View
Limit ¢heck PABS

0 dBRM<28!

-10 dBm

f \
.20 dB }l J ‘\
30 dB ! \
et

-40 dB

-50 dBm — \ —

-60 dBl —— -

-70 dBm

-80 dei

CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None |

Peak Power -12.47 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— -50.000 MHz | -31.320 MHz | 200.000 kHz 6.47727 GHz 63.79dBm | 51.33d8 __ -11.33dB |
-31.320 MHz -20.880 MHz | 200.000 kHz 6.48374 GHz -64.30 dBm | -51.83 dB -1191d8 |
-20.880 MHz -11,440 MHz | 200.000 kHz 6.49418 GHz -64.08 dBm -51.62 dB -23.66 dB
-11.440 MHz -10.440 MHz | 200.000 kHz 6.50357 GHz -57.64 dBm -45.17 dB -25.27 dB 7‘
10.440 MHz 11,440 MHz | 200.000 kHz 6.52644 GHz -46.83 dBm -34.36 dB -14.46 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 6.52648 GHz -46.48 dBm -34.02 d& -13.99.dB |
20.880 MHz 31.320 MHz | 200.000 kHz | 6.54612 GHz -63.91 dBm -51.44 dB |
31.320 MHz 50,000 MHz | 200.000 kHz 6.56109 GHz -63.38 dBm 0.91 dB . |

— r
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Sy

rum

(®)

Ref Level 10.00 d8m
Count 100/100

Offset 16.39 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf==

PABS

-10 dBém

-20 dei

-30 d8

-40 dl

-50 dB

-60 di

-70 dB

-80 d

CF 6.515 GHz

10001 pts

Span 100.0 MHz

[Spectrum Emission Mask
| Peak Power

|__Range Low Range Up |

-13.06 dBm

Standard: None
RBW 200.000 kHz

RBW | Frequency |
T S0.000MHz  -31.320 MHz | 200.000 KHz 5.46057 GHz 53.75dBm | -50.70 dB
-31.320 MHz -20.880 MHz | 200.000 kHz 6.48373 GHz -64.11 dBm | -51.05 dB
-20.880 MHz -11.440 MHz 200.000 kHz 6.50348 GHz -56.05 dBm -42.99 dB
-11.440MHz | -10.440 MHz | 200.000 kHz 6.50357 GHz_ 56.46 dBm -43.40d8
10.440 MHz 11,440 MHz 200.000 kHz 6.52642 GHz .03 dBm -33.98 d8
11.440 MHz 20.880 MHz 200.000 kHz 6.52649 GHz -47.02 dBm -33.97 dB
20.880 MHz 31.320 MHz 200.000 kHz 6.54630 GHz -63.82 dBm -50.76 dB |
31,320 MHz 50,000 MHz 200.000 kHz 6.56297 GHz -63.54 dBm -50.48 dB
w
11:15:27

Power Abs Power Rel ALimit

~10.70dB
-11.10dB
22,92 dB

-10.79 dB
-10.48 dB

[

11AX20MIMO_Ant10_6515_26Tone_RUS

Spectrum I
Ref Level 10.00 dBm Offset 16.31 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
f \
-20d T J L
[
-30 de ) t
-40 dB
-50 dBm 3 \
-60 dBf — .
-70 dBm
-80 dei
CF 6.515 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -12.97 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
(" 50.000 MHz | -31.500 MHz | 200.000 kHz 6.46164 GHz | -63.83 dBm -50.86 dB | 86 d |
-31.500 MHz -21,000 MHz | 200.000 kHz 6.48353 GHz -64.34 dBm -51.37 d8
-21.000 MHz -11,500 MHz | 200.000 kHz 6,49407 GHz -64.23 dBm -51.25 dB |
-11.500 MHz -10.500 MHz | 200.000 kHz 6.50351 GHz -60.26 dBm 3 dB 1
10.500 MHz 11,500 MHz | 200.000 kHz 6.52649 GHz -49.07 dBm -36.09 dB |
11,500 MHz 21,000 MHz | 200.000 kHz 6.52652 GHz -48.79 dBm -35.82 d& |
21.000 MHz 31.500 MHz | 200.000 kHz 6.54641 GHz -64.19 dBm -51.22 dB |
31.500 MHz 50,000 MHz | 200.000 kHz 6.55532 GHz -63.55 dBm 0.58 dB . |
— r
2022 11:12:07
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St rum I l:gz
Ref Level 10.00 dBm Offset 16.31 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
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-20de - -
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-40d =
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o — S
-70 dB
-80 d
CF 6.515 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -12.75 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.500 MHz | 200.000 kKHz 6.48269 GHz 63.75 dBm | 51.00d8 | -11.00dB
-31.500 MHz -21,000 MHz | 200.000 kHz 6.48353 GHz -64.38 dBm | -51.63 dB -11.66 dB
-21.000 MHz -11,500 MHz | 200.000 kHz 6.49419 GHz -64.19 dém -51.45 de -23.61d8 |
-11.500 MHz -10.500 MHz | 200.000 kHz 6.50352 GHz_ -58.12 dBm -45.38 dB -25.68.dB |
10.500 MHz 11,500 MHz | 200.000 kHz 6.52649 GHz -47.70 dBm 4.95 dB -15.05dB |
11,500 MHz 21,000 MHz | 200.000 kHz 6.52655 GHz -47.71 dBm -34.97 d& -14.93dB |
21.000 MHz 31.500 MHz | 200.000 kHz 6.54634 GHz -63.92 dBm -51.17dB | -11.36 dB |
31.500 MHz 50,000 MHz | 200.000 kHz 6.56360 GHz -63.45 dBm -50.70 dB -10.70 dB |
— r

11:14:1
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Spectrum I
Ref Level 10.00 dBm Offset 16.31 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
[ \
20de / 1
i i ~
-30 de ) .
~
-40 dB
-50 dBm \
-60 dBi > o
-70 dBm
-80 dei
CF 6.515 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.31 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
(" 50.000 MHz | -31.500 MHz | 200.000 kHz 6.47771 GHz | -63.80 dBm -50.49 dB | 5
-31.500 MHz -21,000 MHz | 200.000 kHz 6.48353 GHz -64.46 dBm -51.15 dB
-21.000 MHz -11,500 MHz | 200.000 kHz 6.49413 GHz -64.07 dBm -50.77 dB |
-11.500 MHz -10.500 MHz | 200.000 kHz 6.50352 GHz -56.78 dBm -43.47 dB 1
10.500 MHz 11,500 MHz | 200.000 kHz 6.52649 GHz -47.39 dBm -34.09 dB |
11,500 MHz 21,000 MHz | 200.000 kHz 6.52656 GHz -46.94 dBm -33.63 d& |
21.000 MHz 31.500 MHz | 200.000 kHz 6.54650 GHz -64.14 dBm -50.83 dB |
31.500 MHz 50,000 MHz | 200.000 kHz 6.56357 GHz -63.48 dBm 0.17 dB |
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St rum l:gz
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
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20de { l \\
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=50 dB /
-60 dB! # ~——
-70 dB
-80 d
CF 6.535 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.68 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.560 MHz | 200.000 kHz 6.49981 GHz 63.58 dBm | ~49.91dB | 9.91dB_
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.50347 GHz -64.01 dBm | -50.33 dB -10.36 dB
-21.040 MHz -11.520 MHz | 200.000 kHz 6.52348 GHz -49.06 dém -35.38 de -15.38 dB |
-11.520 MHz -10.520 MHz | 200.000 kHz 6.52349 GHz_ -49.06 dBm |
10.520 MHz 11,520 MHz | 200.000 kHz 6.54652 GHz -60.25 dBm |
11,520 MHz 21,040 MHz | 200.000 kHz 6.55600 GHz -63.90 dBm |
21.040 MHz 31.560 MHz | 200.000 kHz 6.56642 GHz -63.68 dBm | |
31.560 MHz 50,000 MHz | 200.000 kHz 6.58207 GHz -63.18 dBm -49.50 dB . |
— r
11:17:45

11AX20MIMO_Ant9_6535_52Tone_RU37

Spectrum I
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
-20 d / -
M1 |
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=50 dBm /
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-60 dB| — N
-70 dBm
-80 dei
CF 6.535 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.64 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
| 50.000 MHz | -31.560 MHz | 200.000 kHz 6.49500 GHz | -63.30 dBm -40.66 dB | 66 dB
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.50350 GHz -63.95 dém -50.31 dB
-21.040 MHz -11,520 MHz | 200.000 kHz 6.52339 GHz -48.08 dBm -34.44 dB |
— 0 MHz -10.520 MHz | 200.000 kHz 6.52349 GHz -48.51 dBm -34.87 dB 1
10.520 MHz 11,520 MHz | 200.000 kHz 6.54652 GHz -58.74 dBm -45.10 dB |
11,520 MHz 21,040 MHz | 200.000 kHz 6.55600 GHz -63.77 dBm -50.13 d& |
21.040 MHz 31.560 MHz | 200.000 kHz 6.56656 GHz -63.71 dBm -50.07 d& |
31.560 MHz 50,000 MHz | 200.000 kHz 6.58462 GHz -63.20 dBm 9.56 dB |
-~
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St rum l:gz
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
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-70 dB
-80 d
CF 6.535 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.50 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.560 MHz | 200.000 kHz 6.49581 GHz 63.50 dBm | ~50.00 dB |
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.50357 GHz -63.86 dBm |
-21.040 MHz -11.520 MHz | 200.000 kHz 6.52346 GHz -47.91 dém |
-11.520 MHz -10.520 MHz | 200.000 kHz 6.52349 GHz_ |
10.520 MHz 11,520 MHz | 200.000 kHz 6.54652 GHz |
11,520 MHz 21,040 MHz | 200.000 kHz 6.55588 GHz -63.24 dBm |
21.040 MHz 31.560 MHz | 200.000 kHz 6.56656 GHz -63.74 dBm | |
31.560 MHz 50,000 MHz | 200.000 kHz 6.57669 GHz -63.12 dBm -49.62 dB |
Nig

11AX20MIMO_Ant10_6535_26Tone_RUO

Spectrum I
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
[
-20 dy f
-30 dB : 1
-40 dB
=50 dBm /
-60 B y —
-70 dBm
-80 dei
CF 6.535 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.53 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
| 50.000 MHz | -31.560 MHz | 200.000 kHz 6.48096 GHz | -63.61 dBm -50.08 dB | 08 de
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.50354 GHz -64.09 dBm -50.56 dB
-21.040 MHz -11,520 MHz | 200.000 kHz 6.52348 GHz -49.04 dém -35.52 dB |
— 0 MHz -10.520 MHz | 200.000 kHz 6.52351 GHz -49.06 dBm -35.53 dB 1
10.520 MHz 11,520 MHz | 200.000 kHz 6.54652 GHz -60.00 dBm -46.47 dB |
11,520 MHz 21,040 MHz | 200.000 kHz 6.55594 GHz -63.89 dBm -50.37 d& |
21.040 MHz 31.560 MHz | 200.000 kHz 6.56652 GHz -63.75 dBm -50.22 dB |
31.560 MHz 50,000 MHz | 200.000 kHz 6.57970 GHz -63.13 dBm 9.60 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant10_6535_52Tone_RU37

St rum l:gz
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
i
20de { l \\
f \
-40d
=50 dB /
-60 di ra -~
-70 dB
-80 d
CF 6.535 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.67 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.560 MHz | 200.000 kHz 6.50291 GHz 63.71 dBm | 50.04dB | -10.04dB
-31.560 MHz -21,.040 MHz | 200.000 kHz 6.50353 GHz -64.18 dBm | -10.61 dB
-21.040 MHz -11.520 MHz | 200.000 kHz 6.52343 GHz -48.17 dém -14.45 dB |
-11.520 MHz -10.520 MHz | 200.000 kHz 6.52349 GHz_ |
10.520 MHz 11,520 MHz | 200.000 kHz 6.54652 GHz |
11,520 MHz 21,040 MHz | 200.000 kHz 6.55588 GHz -63.74 dBm |
21.040 MHz 31.560 MHz | 200.000 kHz 6.56644 GHz -63.79 dBm | |
31.560 MHz 50,000 MHz | 200.000 kHz 6.57238 GHz -63.26 dBm -49.59 dB . |
— __
11:19:54

11AX20MIMO_Ant10_6535_106Tone_RU53

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.49 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBFy

PA

-10 dBm

-20 dei

-30 de

-40 dB

=50 dBm

-60 dB

-70 dBm

-80 dei

CF 6.535 GHz

10001 pts

|Spectrum Emission Mask
\

Standard: None

Span 100.0 MHz

| Peak Power -13.69 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
T -50.000MHz | -31.560 MHz |_200.000 kHz 6.50178 GHz | 63.70 dBm 50.02 8 | 02d8
-31.560 MHz -21.040 MHz 200.000 kHz 6.50349 GHz -64.20 dBm -50.52 dB
-21.040 MHz -11.520 MHz | 200.000 kHz 6.52346 GHz -47.00 dém -33.32 de
~ 11.520MHz | -10.520 MHz | 200.000 kHz 6.52349 GHz -47.61 dBm 330248
10.520 MHz 11,520 MHz 200.000 kHz 6.54651 GHz -56.67 dBm -42.99 dB
11.520 MHz 21,040 MHz 200.000 kHz 6.55600 GHz -63.67 dBm -49.99 dB
21.040 MHz 31.560 MHz | 200.000 kHz 6.56648 GHz -63.77 dBm -50.09 dB
31,560 MHz 50,000 MHz 200.000 kHz 6.58111 GHz -63.31 dBm 9.63 dB
w7
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6695_26Tone_RUO

St rum l:gz
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
[ \
-20 dei 3 1
! l \
-30 dB /' !
-40 d
=50 dB /
-60 dB > =
-70 dB
-80 d
CF 6.695 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.48 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.500 MHz | 200.000 kKHz 6.66052 GHz 63.25 dBm | 49,78 dB | 9.78dB
-31.500 MHz -21,000 MHz | 200.000 kHz 6.66357 GHz -63.69 dBm | -50.21 dB -10.30 dB
-21.000 MHz -11,500 MHz | 200.000 kHz 6.68348 GHz -48.68 dBm -35.20 d& -15.18 dB |
-11.500 MHz -10.500 MHz | 200.000 kHz 6.68352 GHz_ -49.15 dBm |
10.500 MHz 11,500 MHz | 200.000 kHz 6.70650 GHz -60.48 dBm |
11,500 MHz 21,000 MHz | 200.000 kHz 6.71598 GHz -63.58 dBm |
21.000 MHz 31.500 MHz | 200.000 kHz 6.72645 GHz -63.72 dBm | |
31.500 MHz 50,000 MHz | 200.000 kHz 6.74115 GHz -62.92 dBm -49.44 dB 5 |
— __
11:23:54

11AX20MIMO_Ant9_6695_52Tone_RU37

Spectrum I
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
-20 dei l ‘(
|
-30 dB }
30 dl =3 =
-40 dB
-50 dBm — /
-60 dB| # ~—
-70 dBm
-80 dei
CF 6.695 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.56 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
(" 50.000 MHz | -31.500 MHz | 200.000 kHz 6.65383 GHz | -63.18 dBm -49.62 dB | 62de
-31.500 MHz -21,000 MHz | 200.000 kHz 6.66363 GHz -63.58 dBm -50.02 dB
-21.000 MHz -11,500 MHz | 200.000 kHz 6.68349 GHz -48.00 dBm -34.44 dB |
-11.500 MHz -10.500 MHz | 200.000 kHz 6.68351 GHz -48.62 dBm 35.06d8 | - 1
10.500 MHz 11,500 MHz | 200.000 kHz 6.70650 GHz -59.05 dBm -45.49 dB |
11,500 MHz 21,000 MHz | 200.000 kHz 6.71586 GHz -62.78 dBm -49.22 dB |
21.000 MHz 31.500 MHz | 200.000 kHz 6.72647 GHz -63.69 dBm -50.13 dB |
31.500 MHz 50,000 MHz | 200.000 kHz 6.74284 GHz -63.05 dBm 9.49 dB |
-~

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A3-66 of 122



SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6695_106Tone_RU53

St rum l:gz
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
i \
20de { L
/ | \
-30 dB /‘ 1
-40d
i
-50 de /
-60 — ~
-70 dB
-80 d
CF 6.695 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.34 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.500 MHz | 200.000 kKHz 6.65419 GHz 63.29 dBm | -49.95 dB | 9.95 dB_
-31.500 MHz -21,000 MHz | 200.000 kHz 6.66351 GHz -63.78 dBm | -10.44 dB
-21.000 MHz -11,500 MHz | 200.000 kHz 6.68346 GHz -47.95 dém -14.57 dB |
-11.500 MHz -10.500 MHz | 200.000 kHz 6.68352 GHz_ -14.97.d8 |
10.500 MHz 11,500 MHz | 200.000 kHz 6.70650 GHz -24.34 dB |
11,500 MHz 21,000 MHz | 200.000 kHz 6.71600 GHz -63.33 dBm -21.99.dB |
21.000 MHz 31.500 MHz | 200.000 kHz 6.72649 GHz -63.55 dBm | -10.23dB |
31.500 MHz 50,000 MHz | 200.000 kHz 6.73815 GHz -62.92 dBm -49.58 dB -9.58 dB |
Nig

02:05

(L

11AX20MIMO_Ant10_6695_26Tone_RUO

Spectrum I

Count 100/100

(=)

Ref Level 10.00 d8m

Offset 16.41 d&

Mode Sweep

@ 1Rm View

Limit
0 dBRr

heck

-10 dBm

-20 dei

-30 de

-40 dB

-50 dBm

-60 dB

-70 dBm

-80 dei

CF 6.695 GHz

10001 pts

|Spectrum Emission Mask
\

Standard: None

Span 100.0 MHz

| Peak Power -13.12 dBm RBW 200.000 kHz

|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel

T -50.000MHz | -31.440 MHz |_200.000 kHz 6.64581 GHz | 63.42 dBm 50.30 dB | 3048
-31.440 MHz -20.960 MHz 200.000 kHz 6.66357 GHz -63.98 dBm -50.86 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.68352 GHz -47.99 dém -34.87 d& |
-11.480 MHz -10.480 MHz 200.000 kHz 6.68353 GHz -48.83 dBm -35.71d8 3|
10.480 MHz 11,480 MHz 200.000 kHz 6.70648 GHz -59.57 dBm -46.45 dB |
11.480 MHz 20,960 MHz 200.000 kHz 6.71591 GHz -63.86 dBm -50.74 dB |
20.960 MHz 31.440 MHz | 200.000 kHz 6.72639 GHz -63.74 dBm -50.62 dB |
31.440 MHz 50,000 MHz 200.000 kHz 6.74077 GHz -63.15 dBm 0.03 dB |

w7
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11AX20MIMO_Ant10_6695_52Tone RU37
Sy

Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
s f \
1 |
a0 J J\
-40d
-50 de /
-60 di 7 a
-70 dB
-80 d
CF 6.695 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.20 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.440 MHz | 200.000 kKHz 6.66355 GHz ~63.40 dBm | 50.20dB | -10.20dB
-31.440 MHz -20.960 MHz | 200.000 kHz 6.66361 GHz -63.93 dBm | -50.73 dB -10.78 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.68332 GHz -48.18 dBm -34.97 d& -14.81d8 |
-11.480 MHz -10.480 MHz | 200.000 kHz 6.68353 GHz_ -48.39 dBm |
10.480 MHz 11,480 MHz | 200.000 kHz 6.70648 GHz -58.70 dBm |
11,480 MHz 20,960 MHz | 200.000 kHz 6.71586 GHz -63.24 dBm |
20.960 MHz 31.440 MHz | 200.000 kHz 6.72636 GHz -63.63 dBm | |
31.440 MHz 50,000 MHz | 200.000 kHz 6.73864 GHz -63.06 dBm -49.86 dB |

11AX20MIMO_Ant10_6695_106Tone_RU53

Spectrum I
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
-20 dei ; —]‘ &\
f
30 dp { il |
30 dl ) ==
-40 dB
-50 dBm 1 / \
-60 dB >
-70 dBm
-80 dei
CF 6.695 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -12.83 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000 MHz | -31.440 MHz | 200.000 kHz 6.64776 GHz | -63.37 dBm -50.54 dB | g
-31.440 MHz -20.960 MHz | 200.000 kHz 6.66371 GHz -63.72 dBm -50.89 dB
-20.960 MHz -11,480 MHz | 200.000 kHz 6.68351 GHz -46.81 dBm -33.98 dB |
-11.480 MHz -10.480 MHz | 200.000 kHz 6.68353 GHz -47.10 dBm -34.27 dB 1
10.480 MHz 11,480 MHz | 200.000 kHz 6.70648 GHz -56.45 dBm -43.62 dB |
11,480 MHz 20,960 MHz | 200.000 kHz 6.71546 GHz -62.97 dém -50.14 d& |
20.960 MHz 31.440 MHz | 200.000 kHz 6.72628 GHz -63.43 dBm -50.60 dB |
31.440 MHz 50,000 MHz | 200.000 kHz 6.74496 GHz -63.12 dBm 0.29 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6855_26Tone_RUS

St rum

(®)

Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
ey ] A
B }
-30 d =) =
-40 d
-50 de — \
-60 —— ~—
-70 dB
-80 d
CF 6.855 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.22 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.860 MHz | 200.000 kHz 6.80777 GHz ~62.98 dBm | 49,76 dB | 9.76 dB_
-31.860 MHz -21.240 MHz | 200.000 kHz 6.82320 GHz -63.42 dBm | -50.20 dB -10.28 dB
-21.240 MHz -11,620 MHz | 200.000 kHz 6.83385 GHz -63.50 dém -50.28 d& -22,35d8 |
-11.620 MHz -10.620 MHz | 200.000 kHz 6.84339 GHz_ -59.84 dBm -46.62 dB |
10.620 MHz 11,620 MHz | 200.000 kHz 6.86662 GHz .40 dem -36.18 dB |
11,620 MHz 21,240 MHz | 200.000 kHz 6.86662 GHz -48.91 dBm -35.69 d& |
21.240 MHz 31.860 MHz | 200.000 kHz 6.88684 GHz -63.08 dBm -49.86 dB | |
31.860 MHz 50,000 MHz | 200.000 kHz 6.90136 GHz -62.57 dBm -49.35 dB |
Nig

11AX20MIMO_Ant9_6855_52Tone_RU40

Spectrum I

Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
f \
20ds - T
/ [ I
-30 dB = 1
-40 dB
-50 dem - 3
-60 dB! - —
-70 dBm
-80 dei
CF 6.855 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.46 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -31.860 MHz | 200.000 kHz 6.80999 GHz | -63.05 dBm -49.59 dB | 59 de
-31.860 MHz -21,240 MHz | 200.000 kHz 6.82331 GHz -63.14 dBm -49.68 dB
-21.240 MHz -11,620 MHz | 200.000 kHz 6.83389 GHz -62.52 dBm -49.06 dB |
~ -11.620 MHz -10.620 MHz | 200.000 kHz 6.84339 GHz -59.03 dBm -45.57 dB 1
10.620 MHz 11,620 MHz | 200.000 kHz 6.86661 GHz -49.33 dBm -35.87 dB |
11,620 MHz 21,240 MHz | 200.000 kHz 6.86665 GHz -48.95 dém -35.49 d& |
21.240 MHz 31.860 MHz | 200.000 kHz 6.88675 GHz -63.16 dBm -49.69 dB |
31.860 MHz 50,000 MHz | 200.000 kHz 6.89340 GHz -62.50 dBm 03 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6855_106Tone_RU54

Sy

rum

(®)

Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
by .f —
-30 dB | ERT ‘ )
-40d \
-50 de — \
-60 d - S~
-70 dB
-80 d
CF 6.855 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.21 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.860 MHz | 200.000 kHz 6.80978 GHz 62.89 dBm | ~49.68 dB | 9.68 db_
-31.860 MHz -21.240 MHz | 200.000 kHz 6.82329 GHz -63.23 dBm | -50.03 dB -10.19 dB
-21.240 MHz -11,620 MHz | 200.000 kHz 6.83420 GHz -62.90 dém -49.70 d& -22,07 d8 |
-11.620 MHz | -10.620 MHz | 200.000 kHz 6.84340 GHz -57.48 dBm -44.27 dB 1
10.620 MHz 11,620 MHz | 200.000 kHz 6.86662 GHz -48.85 dBm -35.64 dB |
11,620 MHz 21,240 MHz | 200.000 kHz 6.86672 GHz -48.46 dBm -35.26 dB |
21.240 MHz 31.860 MHz | 200.000 kHz 6.88673 GHz -62.72 dBm -49.52 dB | |
31.860 MHz 50,000 MHz | 200.000 kHz 6.90107 GHz -62.42 dBm -49.21 dB |
Nig

11AX20MIMO_Ant10_6855_26Tone_RUS

Spectrum I

05:25

Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
-20 dei [( ] \‘
\
o — o
-40 dB
=50 dBm \
-60 dB| —
-70 dBm
-80 dei
CF 6.855 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.56 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -31.920 MHz | 200.000 kHz 6.80807 GHz | -63.04 dBm -40.48dB | 48de
-31.920 MHz -21.280 MHz | 200.000 kHz 6.82314 GHz -63.64 dBm -50.08 dB
-21.280 MHz -11,640 MHz | 200.000 kHz 6.83374 GHz -63.60 dBm -50.04 dB |
 -11.640 MHz -10.640 MHz | 200.000 kHz 6.84337 GHz -60.27 dBm 46.71dB | - 1
10.640 MHz 11,640 MHz | 200.000 kHz 6.86664 GHz -49.76 dBm -36.20 dB |
11,640 MHz 21,280 MHz | 200.000 kHz 6.86665 GHz -49.60 dBm -36.04 d& |
21.280 MHz 31.920 MHz | 200.000 kHz 6.88690 GHz -63.28 dBm -49.72 dB |
31.920 MHz 50,000 MHz | 200.000 kHz 6.89544 GHz -62.54 dBm 98 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant10_6855_52Tone_RU40

St rum l:gz
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
f \
-20 dB f J ‘\
-30 dB f 1
-40 d
-50 de - \ -
sod // ~~
-70 dB
-80 d
CF 6.855 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.74 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.920 MHz | 200.000 kHz 6.80924 GHz 63.11 dBm ~49.33 dB 9.38dB
-31.920 MHz -21.280 MHz | 200.000 kHz 6.82310 GHz -63.44 dBm | -49.70 dB -9.72 dB
-21.280 MHz -11.640 MHz | 200.000 kHz 6.83389 GHz -63.03 dém -49.29 d8 -21.43d8 |
-11.640 MHz | -10.640 MHz | 200.000 kHz 6.84337 GHz -59.34 dBm -45.60 dB 1
10.640 MHz 11,640 MHz | 200.000 kHz 6.86664 GHz .53 dem .79 dB |
11,640 MHz 21,280 MHz | 200.000 kHz 6.86678 GHz -49.20 dBm -35.47 d& |
21.280 MHz 31.920 MHz | 200.000 kHz 6.88687 GHz -63.10 dBm -49.37 dB | |
31.920 MHz 50,000 MHz | 200.000 kHz 6.90335 GHz -62.64 dBm -48.90 dB |
Nig

11AX20MIMO_Ant10_6855_106Tone_RU54

Spectrum I
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
[ \
20de / [ I
{ \
-30 de T 1
-40 dB
=50 dBm = / \
-60 dB - ~
-70 dBm
-80 dei
CF 6.855 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.48 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel
([ 50.000MHz | -31.920 MHz | 200.000 kHz 6.81008 GHz | -62.98 dBm -49.50 dB | S0 de
-31.920 MHz -21.280 MHz | 200.000 kHz 6.82314 GHz -63.49 dBm -50.01 dB
-21.280 MHz -11,640 MHz | 200.000 kHz 6.83376 GHz -63.30 dBm -49.83 dB |
 -11.640 MHz -10.640 MHz | 200.000 kHz 6.84337 GHz -57.30 dBm d8 1
10.640 MHz 11,640 MHz | 200.000 kHz 6.86664 GHz -48.58 dBm -35.10 dB |
11,640 MHz 21,280 MHz | 200.000 kHz 6.86667 GHz -48.44 dBm -34.97 d& |
21.280 MHz 31.920 MHz | 200.000 kHz 6.88678 GHz -63.01 dBm -49.53 dB |
31.920 MHz 50,000 MHz | 200.000 kHz 6.89654 GHz -62.55 dBm 08 dB |
-~
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Report No. : FR272913-01F

11AX20MIMO_Ant9_6875_26Tone_RUS

St rum l:gz
Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==
-10 dBém
20 dB ! [ \'
f 1
-40 d
=50 dB \
-60 d —— o=
-70 dB
-80 d
CF 6.875 GHz 10001 pts Span 100.0 MHz
[Spectrum Emission Mask Standard: None
| Peak Power -13.51 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
| -50.000 MHz ~31.800 MHz | 200.000 kKHz 6.83357 GHz 63.21 dBm 49,70 dB 9.70 dB_
-31.800 MHz -21.200 MHz | 200.000 kHz 6.84334 GHz -63.33 dBm | -49.82 dB -9.98 dB
-21.200 MHz -11,600 MHz | 200.000 kHz 6.85405 GHz -63.37 dém -49.86 de -22,07 d8 |
-11.600 MHz | -10.600 MHz | 200.000 kHz 6.86341 GHz -50.67 dBm -46.17 dB 1
10.600 MHz 11,600 MHz | 200.000 kHz 6.88660 GHz .61 dBm -36.11 dB |
11,600 MHz 21,200 MHz | 200.000 kHz 6.88661 GHz -49.50 dBm -35.99 d& |
21.200 MHz 31.800 MHz | 200.000 kHz 6.90679 GHz -62.96 dBm -49.46 dB | |
31,800 MHz 50,000 MHz | 200.000 kHz 6.92189 GHz -62.57 dBm -49.06 dB |
Nig

11AX20MIMO_Ant9_6875_52Tone_RU40

Spectrum I
Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRM<28!
-10 dBm
5508 / \
/ I 5‘
-30 de { \
-40 dB
=50 dBm \
-60 dB — <
-70 dBm
-80 dei
CF 6.875 GHz 10001 pts Span 100.0 MHz
|Spectrum Emission Mask Standard: None |
| Peak Power -13.60 dBm RBW 200.000 kHz
|_Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
(" 50.000MHz | -31.800 MHz | 200.000 kHz 6.84106 GHz | -63.15 dBm -49.55dB | 9.55dB
-31.800 MHz -21.200 MHz | 200.000 kHz 6.84321 GHz -63.48 dBm -49.88 dB -9.88.dB |
-21.200 MHz -11,600 MHz | 200.000 kHz 6.85393 GHz -62.64 dBm -49.04 dB -21.14 de |
~ -11.600 MHz -10.600 MHz | 200.000 kHz 6.86341 GHz -59.08 dBm -45.43 dB 25.58dB |
10.600 MHz 11,600 MHz | 200.000 kHz 6.88660 GHz -49.59 dBm -35.99 dB -16.09.dB |
11,600 MHz 21,200 MHz | 200.000 kHz 6.88665 GHz -49.07 dém -35.47 d& -15.43 dB |
21.200 MHz 31.800 MHz | 200.000 kHz 6.90670 GHz -62.88 dBm -49.28 dB -9.38dB |
31,800 MHz 50,000 MHz | 200.000 kHz 6.91339 GHz -62.43 dBm 83 dB -8.83dB |
-~
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